

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

Customer Sold To:
<i>HES NZ Ltd</i>
<i>3 Heb Place</i>
<i>Takanini, Auckland, NZ</i>

Order:	6316	Test Standard:	EN1677
Invoice:	49195	Certificate No:	
Material:	G100	Works Ref No.	24/000288-007
Date:	3/06/2025	Batch :	25-1
Brand	SLR	Colour:	BLUE

Item	Quantity (pcs)	Test Quantity (pcs)	Working Load Limit (ton) / WLL	Standard Breakage Force (ton) / BF	Fact Breakage Force (ton) / BF
SLR1001 CONNECTOR 8-10	200	1	2.5T	10T	10.34T
SLR1001 CONNECTOR 10-10	100	1	4T	16T	16.49T
SLR1001 CONNECTOR 13-10	300	2	6.7T	26.8T	27.42T 27.44T
SLR1008 EYE SHORTENING 16-10	12	1	10T	40T	40.18T
SLR1011 MASTER RING 76-10	20	1	2.3T	9.2T	9.5T
SLR1011 MASTER RING 108-10	20	1	5T	20T	22.55T
SLR1011 MASTER RING 2219-10	20	1	25.1T	100.4T	102.66T
SLR1011 MASTER RING 3226-10	4	1	40T	160T	160.32T
SLR1011 MASTER RING 0032-10	2	1	60T	240T	240.5T
SLR1027 OMEGA LINK 10-10	30	1	4T	16T	16.2T
SLR1030 RATCHET LOADBINDR 13-10	30	1	134KN	268KN	269.11KN
SLR1051 CLEVIS EYE GRAB HOOK 10-10	60	1	4T	16T	16.65T
SLR1051 CLEVIS EYE GRAB HOOK 13-10	20	1	6.7T	26.8T	27.15T
SLR1055 SYNTHETIC SLING HOOK 2T	20	1	2T	8T	8.08T
SLR1055 SYNTHETIC SLING HOOK 3T	20	1	3T	12T	13.47T
SLR1062 CLEVIS PEAR LINK 7/8-10	30	1	2.5T	10T	10.27T
SLR1062 CLEVIS PEAR LINK 10-10	20	1	4T	16T	16.63T

Test Conclusion

Qualified

42 Clements Avenue Bundoora Vic Aust
 Bundoora Victoria 3083 Australia
 Phone + 61 3 94667840

